Beta-Blockers for Heart Failure: An Evidence based Review Answering Practical Therapeutic Questions

H T Ong, FAMM, L M Ong, FRCP, F P Kow, MMed

HT Ong Heart Clinic, Cardiology, 251C Burma Road, Georgetown, Penang 10350, Malaysia

SUMMARY

Beta-blockers are underutilised in heart failure because clinicians may be unsure whether all beta-blockers are useful. how therapy should be initiated and whether beta-blockers are contraindicated in some patients. Bisoprolol, carvedilol and metoprolol succinate have been clearly proven to reduce mortality and hospitalisation in patients with Class II to IV heart failure; limited evidence also support short-acting metoprolol tartrate and nebivolol. Initiating dose should be verv low (1.25 mg bisoprolol, 3.125 mg carvedilol, 12.5 mg metoprolol succinate) and increased gradually over weeks. Treatment benefit appears proportional to magnitude of heart rate reduction and thus target dose should be the maximum tolerated for adequate bradycardia. Even in decompensated heart failure or those with coexisting bronchospasm, beta-blockers are not contraindicated although the dose may have to be reduced or withheld temporarily. The consistent trial data should reassure clinicians and encourage them to confidently initiate beta blockers in patients with systolic heart failure.

KEY WORDS:

Systolic heart failure, beta-blockers, practical therapeutics

INTRODUCTION

Although beta-blockers are recommended for treatment of systolic heart failure, many clinicians remain concerned about its use fearing clinical deterioration and worsening of heart failure from its negative inotrophic effect¹. The aim of this review article is to analyse the trial data to answer practical question clinicians may face in using beta-blockers for heart failure.

MATERIALS AND METHODS

A PubMed Search was made of human studies, in English using the key words ("heart failure"[All Fields] OR "cardiac failure"[All Fields]) AND ("adrenergic beta-antagonists"[MeSH Terms] OR ("adrenergic" [All Fields] AND "beta-antagonists" [All Fields]) OR "adrenergic beta-antagonists"[All Fields] OR ("beta" [All Fields] AND "blocker" [All Fields]) OR "beta blocker"[All Fields] OR "adrenergic betaantagonists"[Pharmacological Action]) AND (Meta-Analysis[ptyp] OR Randomized Controlled Trial[ptyp]). The search produces 287 abstracts, which were reviewed together with references from the guidelines on heart failure management of the American and European cardiovascular organisations. The methodology of major trials showing benefit from beta-blockers in heart failure were scrutinised to seek practical pointers on how beta-blockers were initiated, increased and maintained amongst their patients. We seek to answer three important questions based on a careful review of these landmark trials, namely i) which beta-blockers are useful in heart failure, ii) how should beta-blockers be initiated and iii) whether beta-blocker therapy is contraindicated in any particular patient group.

Which beta-blockers are useful in heart failure?

CIBIS-II showed that after a mean of 1.3 years, amongst 2647 patients with New York Heart Association (NYHA Class) III or IV heart failure and ejection fraction (EF) 35% or less, bisoprolol 1.25 - 10 mg daily reduced the primary end-point of all-cause mortality (HR 0.66, 95%CI 0.54-0.81, p<0.0001). Cardiovascular mortality (HR 0.71, 0.56-0.90, p=0.0049) and hospitalisation (HR 0.80, 0.71-0.91, p=0.0006) were also significantly reduced. In COPERNICUS, after 10.4 months amongst 2289 patients with EF under 25%, carvedilol 3.125 mg bd to 25 mg bd significantly reduced total death (HR 0.65, 0.52-0.81, p=0.0014). In MERIT-HF, after a year in 3991 patients with NYHA II to IV and EF 40% or less, metoprolol succinate 12.5 mg to 200 mg daily reduced total mortality or all-cause hospitalisation (HR 0.81, 0.73-0.90, p<0.001). Thus, these three beta-blockers, bisoprolol, carvedilol and metoprolol succinate, have been conclusively shown to reduce mortality and morbidity in patients with systolic heart failure^{2,3,4}.

However, it is clear that not all beta-blockers are equally effective in heart failure. In BEST, amongst 2708 patients in NYHA Class III or IV and EF 35% or lower, after an average of 2 years, there was no difference in total mortality between bucindolol and placebo (HR 0.90, 0.78-1.02, p=0.10)⁵. In the SENIORS trial, amongst 2128 patients above 70 years with prior heart failure hospitalisation or EF 35% and less, nebivolol 1.25 - 10 mg daily reduced the composite primary end-point of all cause mortality and cardiovascular hospitalisation (HR 0.86, 0.74-0.99; P=0.039)6. However despite a median follow up of 21 months, nebivolol did not successfully reduced total mortality amongst these elderly patients, unlike the impressive mortality reduction achieved by bisoprolol, carvedilol or metoprolol. Some retrospective analyses have suggested that heart failure patients on atenolol do as well as on metoprolol or carvedilol but in the absence

This article was accepted: 5 January 2012 Corresponding Author: Ong Hean Teik, HT Ong Heart Clinic, Cardiology, 251C Burma Road, Georgetown, Penang 10350, Malaysia Email: ongheanteik@gmail.com of randomised controlled trials proving the efficacy of atenolol, it cannot be amongst the beta-blockers recommended for treatment of heart failure ^{7,8}. Based on the available evidence clinicians should presently only be using bisoprolol, carvedilol or metoprolol succinate in treating systolic heart failure.

Although carvedilol and metoprolol produces similar haemodynamic and heart rate effects, COMET suggests that carvedilol may be superior to metoprolol tartrate in extending survival^{9,10}. In COMET, 3029 patients with NYHA II to IV and EF below 35% were randomised to carvedilol (targeting 25 mg bd) or metoprolol tartrate (targeting 50 mg bd). After 58 months, total mortality was significantly lower in the carvedilol arm (HR 0.83, 0.74-0.93, p=0.0017). Although metoprolol tartrate has been proven in randomised trials to exert a favourable effect on EF and haemodynamic data, there have been no randomised trials proving its value in reducing mortality and morbidity in heart failure^{11,12}. Taken together with the results of COMET, presently only metroprolol succinate and not metoprolol tartrate is recommended for heart failure treatment by the professional guidelines committees ^{13, 14}. Debate has however erupted whether the dose of metoprolol tartrate chosen in COMET was inadequate since the heart rate of patients on metoprolol tartrate was significantly higher than those on carvedilol in the first 16 months of the trial ^{15,16}. The recent SHIFT study supports this contention that inadequate heart rate reduction with metorpolol tartrate explains the inferiority of metoprolol in COMET. In SHIFT, amongst 6558 patients with EF 35% or lower, after a median of 22.9 months, treatment with the heart rate reducing agent ivabradine reduced the composite of cardiovascular death and hospitalisation from heart failure (HR 0.82, 0.75-0.90, p<0.0001)¹⁷. An analysis of the SHIFT data confirms the importance of heart rate in deciding heart failure outcome with the primary outcome increasing by 16% for every 5 beat increase in the heart rate ¹⁸. Since ivabradine has no neuro-hormonal effects, SHIFT raises a very interesting question whether the efficacy of betablockers in heart failure is due to its hormonal properties or negative chronotrophic effects ¹⁹. It is thus important to seek the maximum tolerated dose of beta-blockers so as to achieve adequate heart rate reduction. In the major trials, bisoprolol was used up to 10 mg daily, carvedilol up to 25 mg bd, metoprolol succinate up to 200 mg daily, nebivolol up to 10 mg daily and metoprolol tartrate up to 150 mg daily in divided doses.

Since bisoprolol, carvedilol and metoprolol are now all available in the generic form, it is pertinent to ask whether generics are equivalent to the originals. In a comprehensive review of cardiovascular therapeutics, in all 9 randomised controlled trials where a generic beta-blocker was compared to its original, therapeutic clinical equivalence was demonstrated ²⁰. Thus, commercial claims that originals are better actually have little scientific justification ²¹.

How should beta-blockers be initiated?

In CIBIS II bisoprolol was initiated at 1.25 mg daily for a week then increased by 1.25 mg daily over a 4 week period to the highest tolerated dose. Although the maintenance daily dose of bisoprolol reached the targeted 10 mg in 43% of patients, fully a third (33%) was on less than 5 mg. In COPERNICUS carvedilol was initiated at 3.125 mg bd for 2 weeks, progressing every 2 weeks to 6.25 mg bd, then 12.5 mg bd before seeking the target dose of 25 mg bd. Mean daily dose of carvedilol was 37 mg, with 78% receiving the targeted dose. In MERIT-HF, metoprolol succinate was initiated at 12.5 mg daily and increased every 2 weeks to the target 200 mg daily. The target dose was reached in 64% of patients, and the mean maintenance dose was 159 mg daily. In COMET, carvedilol initiation regime followed that of COPERNICUS, while metoprolol tartrate was started at 5mg bd, and increased every 2 weeks to 12.5 mg bd, then 25 mg bd before targeting 50 mg bd. Only 75% of patients reached the targeted carvedilol dose, and 78% reached the targeted metoprolol dose. It is clear from the trials that initiation of beta-blockers in heart failure should follow the dictum 'start low, and go slow'. Patients must thus be carefully advised how to correctly divide the commercially available tablets which come in higher dose denominations.

Although evidence suggests that increasing beta-blockade is associated with increasing benefit, a significant number of heart failure patients will not be able to tolerate beta-blockers, at least on the first attempt ²². In CIBIS II, 15% of patients randomised to bisoprolol had therapy withdrawn, in COPERNICUS the withdrawal rate from carvedilol after 1 year was 14.8%, and in MERIT-HF 9.8% of metoprolol patients experienced an adverse event leading to drug withdrawal ^{2,3,4}. These withdrawal rates are not higher than in the placebo arm but it is a reminder that even under the cautious setting of a clinical trial 10-15% of heart failure patients cannot be successfully put on beta-blockers. However, in a heart failure clinic beta-blocker non-tolerance is much higher with almost 40% of patients reportedly unable to tolerate either bisoprolol or carvedilol²³. Since data is convincing that betablockers are useful in all classes of heart failure ranging from asymptomatic left ventricular dysfunction to decompensated heart failure, it is imperative that clinicians overcome their fear of betablocker use and strive to achieve the usage reported in the clinical trials 24-27. Beta-blockers are not contraindicated even for patients with decompensated heart failure although treatment should be initiated after stabilisation of the patient, optimization of volume status and successful discontinuation of intravenous diuretics as well as inotropic support ^{28,29}. It is important to remember that whenever possible, beta-blockers should be initiated at a low dose prior to discharge of heart failure patients. Ultimately persistence, patience and confidence from the physician may be the key for successful initiation of betablockade in heart failure treatment.

The evidence on the importance of angiotensin-converting enzyme inhibitors (ACEI) in heart failure is overwhelming and in fact predates the more recently acquired data on betablockers ³⁰. Thus the question arises whether beta-blockers or ACEI should be started first in heart failure. CIBIS III randomised 1010 patients in NYHA Class II and III heart failure with EF 35% and below to initial monotherapy for 6 months with either bisoprolol (1.25 mg to 10 mg daily) or enalapril (2.5 mg bd to 10 mg bd), followed by combination therapy for 6 to 24 months with the primary end-point of all cause mortality or hospitalisation ³¹. At the end of study

Table I: Practice recommendations

Bisoprolol, carvedilol and metoprolol have been proven to reduce mortality and hospitalisation in	CLASS A
patients with Class II to IV systolic heart failure:	
Beta blockers must be initiated in low doses- bisoprolol 1.25 mg daily, carvedilol 3.125 mg bd, metoprolol	CLASS A
succinate 12.5 mg daily, navedilol 1.25 mg daily and metoprolol tartrate 5 mg bd. Dose should be increased	
gradually every fortnight to target a maximum of bisoprolol 10 mg daily, carvedilol 25 mg bd, metoprolol	
succinate 200 mg daily, navedilol 10 mg daily and metoprolol tartrate 150 mg in divided doses:	
Benefit of treatment is proportional to degree of heart rate reduction:	CLASS A
Beta blockers are not contraindicated in patients with coexisting obstructive pulmonary disease or in	CLASS A
decompensated acute heart failure:	
decompensated acute near randre.	

Table II: Betablocker dosage regimen from the heart failure trials

Trial	Betablocker Used	Dose		
		Initial dose	Interval between dose increase	Maximum dose
CIBIS II	bisoprolol	1.25 mg dly	1 wk	10 mg dly
COPERNICUS	carvedilol	3.125 mg bd	2 wk	25 mg bd
MERIT-HF	metoprolol succinate	12.5 mg dly	2 wk	200 mg dly
MDC	metoprolol tartrate	5 mg bd	1 wk	75 mg
SENIORS	nebivolol	1.25 mg dly	1 wk	10 mg dly

Mg: milligram

Dly: once daily Bd: twice daily

Wk: weeks

References

- 1. The Cardiac Insufficiency Bisoprolol Study II (CIBIS-II): a randomised trial. Lancet 1999; 353: 9-13.
- Effect of metoprolol CR/XL in chronic heart failure: Metoprolol CR/XL Randomised Intervention Trial in Congestive Heart Failure (MERIT-HF). Lancet 1999; 353: 2001-7.

3. Packer M, Fowler MB, Roecker EB *et al.* Carvedilol Prospective Randomized Cumulative Survival (COPERNICUS) Study Group. Effect of carvedilol on the morbidity of patients with severe chronic heart failure: results of the carvedilol prospective randomized cumulative survival (COPERNICUS) study. Circulation 2002; 106: 2194-9.

4. Waagstein F, Bristow MR, Swedberg K *et al.* Beneficial effects of metoprolol in idiopathic dilated cardiomyopathy. Metoprolol in Dilated Cardiomyopathy (MDC) Trial Study Group. Lancet 1993; 342: 1441-6.

5. Flather MD, Shibata MC, Coats AJ *et al*; SENIORS Investigators. Randomized trial to determine the effect of nebivolol on mortality and cardiovascular hospital admission in elderly patients with heart failure (SENIORS). Eur Heart J 2005; 26: 215-25.

period, similar outcomes were seen with either treatment for primary end-point (178 bisoprolol-first vs 186 enalapril-first, HR 0.94, 95%CI 0.77-1.16), all cause mortality (65 vs 73, HR 0.88, 0.63-1.22) and hospitalisation (151 vs 157, HR 0.95, 0.76-1.19). At the end of the initial 6 month period of monotherapy, there was also no difference between treatment groups in primary end-point (109 bisoprolol-first vs 108 enalapril-first, HR 1.02, 0.78-1.33, p=0.90), all-cause mortality (23 bisoprolol-first vs 32 enalapril-first, 0.72, 0.42-1.24, p=0.24) or hospitalisation (99 bisoprolol-first vs 92 enalaprilfirst, 1.08, 0.81-1.43, p=0.59). Although the methodology and results of CIBIS III have been the subject of robust debate, its overall message for practicing clinicians is that there is minimal difference in the benefit of ACEI and beta-blockers in heart failure; both should probably be started together in seeking maximum benefit for the patient ³²⁻³⁵.

Is beta-blocker therapy contraindicated in any patient group?

Given the bradyarrhythmic and hypotensive effects of betablockers, patients with heart rate less than 50-68 per min or systolic blood pressure (BP) less than 80-100 mm Hg were excluded from the major heart failure trials of beta-blockade ²⁻⁶. In the light of recent evidence that mortality reduction in heart failure is directly proportional to heart rate reduction, clinicians should now be accepting of and aiming to reach lower heart rates with beta-blocker treatment ^{18,36}. However, the development of symptomatic bradycardia, second or third degree AV block and heart rate under 50 per min suggest the need to reduce or withhold beta-blockade ^{13,14}. It is being increasingly realised that BP continues to change throughout the day, with a single clinic measurement giving only an impression of the clinical state and risk for disease³⁷. Just as hypertension management does not depend on a single measured BP level, clinical decisions on beta-blocker therapy in heart failure should not be held hostage to a single BP reading. Beta-blockers, diuretics and ACEI all reduce BP and as the BP drops, the clinician should be alert for clinical evidence of hypoperfusion such as postural dizziness or decreasing urine output. In practice, clinicians should look out for clinical hypoperfusion when systolic BP approaches 80-90 mm Hg in patients with heart failure. Dose adjustment, increasing interval between drugs or even stopping treatment may be necessary.

Patients with heart failure can have coexisting chronic obstructive pulmonary disease, and heart failure itself can present clinically with bronchospasm. Beta-blockers can worsen and precipitate bronchospasm and were once thought to be contraindicated in patients with chronic airway disease and asthma. However recent evidence suggest that betablockers are tolerated by these patients and so can be used in patients with heart failure and obstructive pulmonary disease ^{38,39,40}. In fact, there is reason to believe that

bronchospasm is worsened with excessive stimulation and sensitisation of the beta-2 receptor, and blocking these bronchial beta receptors may even be of therapeutic value⁴¹. Thus, like the situation with heart failure, beta-blockers which were initially contraindicated may in future have a therapeutic role in treating bronchial obstructive disease⁴². Nevertheless, the danger of worsening bronchospasm with a non-selective beta-blocker such as carvedilol is real, and is more worrying in patients with asthma who tend to have a higher degree of bronchial sensitivity and reactivity⁴³. The practical clinical message is that beta-blockers are not contraindicated in patients with pulmonary airway obstructive disease, but must be used cautiously^{44,45}.

Betablocker treatment is associated with metabolic changes that adversely impact cardiovascular risk profile, and this has led to suggestions that beta-blockers should not be drugs of choice in hypertension since the metabolic adverse effects will cancel out the benefit of BP reduction ^{46,47,48}. Whatever theoretical debate academics may have on the effect of the adverse metabolic changes induced by betablockers, the fact remains that clinical trials have clearly established that betablockers reduce mortality and hospitalisation in patients with systolic heart failure. Thus, there can be no justification to fear betablocker use for these patients. Some clinicians are also under the impression that beta-blockers adversely impact quality of life, causing fatigue, sexual dysfunction and depression. Yet a formal review of data involving over 35,000 patients in 15 trials showed no significant increase in depression, with only small increases in fatigue (1 case per 57 patients treated per year) and sexual dysfunction (1 case per 199 patients treated per year)⁴⁹. When quality of life has been formally assessed in heart failure trials, beta-blocker treatment was in fact shown to improve patient well-being^{3, 50,51,52}. There is thus no reason to fear an adverse impact on quality of life amongst heart failure patients from beta-blocker treatment.

Clinicians frequently face the practical question whether patients with acute decompensated heart failure should have beta-blocker treatment stopped or deferred since its negative inotropic effect may worsen the acute state. The answer has now been conclusively obtained from the results of 4 studies 53-56. B-CONVINCED showed that symptoms, length of hospitalisation and rehospitalisation rates were similar amongst those continuing with beta-blockers compared to those stopping treatment. Continuation of beta-blockers was also shown to result in lower mortality in OPTIMIZE-HF, COMET and in the Italian survey of Heart Failure Investigators. Thus beta blocker therapy should be continued in most patients experiencing a symptomatic exacerbation of heart failure although a temporary reduction of dose (generally by one half) may have to be considered. Abrupt discontinuation in patients with symptomatic exacerbation should be avoided, unless the situation is life-threatening with cardiogenic shock, refractory volume overload, or symptomatic bradycardia. If discontinued or reduced, beta blockers should be reinstated before the patient is discharged ²⁹.

CONCLUSION

The objective of treatment is to reduce adverse clinical events, and recently we had to reassess treatment strategy when clinical trials showed that outcomes were not improved with more aggressive reduction of glucose, cholesterol or BP levels ^{57,58,59}. However, in the case of betablockers in systolic heart failure, trials have consistently shown that a reduction of mortality and hospitalisation. Yet actual utilisation rate lags far behind the tolerance rates in clinical trials. This review of the trial evidence seeks to answer practical therapeutic questions hindering the utilisation of beta-blockers. Betablockers should be initiated in low doses, and increased gradually over weeks. There is no dispute on the benefit of bisoprolol, carvedilol and metoprolol succinate. If short acting metoprolol tartrate is used, adequate doses up to 150 mg daily should be aimed for since treatment benefit appears proportional to heart rate reduction. Acute decompensated heart failure and bronchospasm do not automatically contraindicate beta-blockade, although caution and dose adjustment will be necessary. Beta-blockers should now be considered as important as ACEI in heart failure treatment. A confident approach amongst clinicians to beta-blocker use will see more patients benefit from this proven and inexpensive treatment strategy.

REFERENCES

- 1. Mann DL. Management of heart failure patients with reduced ejection fraction. In: Libby P, Bonow RO, Mann DL, Zipes DP (eds). Braunwald's Heart Disease. A textbook of cardiovascular medicine (8th ed). Philadelphia: Saunders Elsevier, 2008; 611-40.
- The Cardiac Insufficiency Bisoprolol Study II (CIBIS-II): a randomised trial. Lancet 1999; 353: 9-13.
- Effect of metoprolol CR/XL in chronic heart failure: Metoprolol CR/XL Randomised Intervention Trial in Congestive Heart Failure (MERIT-HF). Lancet 1999; 353: 2001-7.
- Packer M, Fowler MB, Roecker EB *et al.* Carvedilol Prospective Randomized Cumulative Survival (COPERNICUS) Study Group. Effect of carvedilol on the morbidity of patients with severe chronic heart failure: results of the carvedilol prospective randomized cumulative survival (COPERNICUS) study. Circulation 2002; 106: 2194-9.
- Beta-Blocker Evaluation of Survival Trial Investigators. A trial of the betablocker bucindolol in patients with advanced chronic heart failure. N Engl J Med 2001; 344: 1659-67.
- Flather MD, Shibata MC, Coats AJ et al; SENIORS Investigators. Randomized trial to determine the effect of nebivolol on mortality and cardiovascular hospital admission in elderly patients with heart failure (SENIORS). Eur Heart J 2005; 26: 215-25.
- Go AS, Yang J, Gurwitz JH, Hsu J, Lane K, Platt R. Comparative effectiveness of different beta-adrenergic antagonists on mortality among adults with heart failure in clinical practice. Arch Intern Med 2008; 168: 2415-21.
- Kapoor JR, Heidenreich PA. Survival among patients with left ventricular systolic dysfunction treated with atenolol. Congest Heart Fail 2009; 15: 213-7.
- Sanderson JE, Chan SK, Yip G *et al*. Beta-blockade in heart failure: a comparison of carvedilol with metoprolol. J Am Coll Cardiol. 1999 Nov 1; 34(5): 1522-8.
- 10. Poole-Wilson PA, Swedberg K, Cleland JG *et al.* Carvedilol Or Metoprolol European Trial Investigators. Comparison of carvedilol and metoprolol on clinical outcomes in patients with chronic heart failure in the Carvedilol Or Metoprolol European Trial (COMET): randomised controlled trial. Lancet 2003; 362: 7-13.
- Waagstein F, Bristow MR, Swedberg K *et al.* Beneficial effects of metoprolol in idiopathic dilated cardiomyopathy. Metoprolol in Dilated Cardiomyopathy (MDC) Trial Study Group. Lancet 1993; 342: 1441-6.
- 12. Waagstein F, Stromblad O, Andersson B *et al.* Increased exercise ejection fraction and reversed remodeling after long-term treatment with metoprolol in congestive heart failure: a randomized, stratified, doubleblind, placebo-controlled trial in mild to moderate heart failure due to ischemic or idiopathic dilated cardiomyopathy. Eur J Heart Fail 2003; 5: 679-91.
- 13. Dickstein K, Cohen-Solal A, Filippatos G; ESC Committee for Practice Guidelines (CPG). ESC guidelines for the diagnosis and treatment of acute and chronic heart failure 2008: the Task Force for the diagnosis and treatment of acute and chronic heart failure 2008 of the European Society of Cardiology. Developed in collaboration with the Heart Failure Association of the ESC (HFA) and endorsed by the European Society of Intensive Care Medicine (ESICM). Eur J Heart Fail 2008; 10: 933-89.

- 14. Hunt SA, Abraham WT, Chin MH et al. 2009 focused update incorporated into the ACC/AHA 2005 Guidelines for the Diagnosis and Management of Heart Failure in Adults: a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines: developed in collaboration with the International Society for Heart and Lung Transplantation. Circulation 2009; 119: e391-479.
- 15. Dargie HJ. Beta blockers in heart failure. Lancet 2003; 362: 2-3.
- Hjalmarson A, Waagstein F. COMET: a proposed mechanism of action to explain the results and concerns about dose. Lancet 2003; 362: 1077.
 Control Markov Markov And Concerns about dose and the set of se
- 17. Swedberg K, Komajda M, Böhm M *et al*; SHIFT Investigators. Ivabradine and outcomes in chronic heart failure (SHIFT): a randomised placebocontrolled study. Lancet 2010; 376: 875-85.
- Böhm M, Swedberg K, Komajda M et al; SHIFT Investigators. Heart rate as a risk factor in chronic heart failure (SHIFT): the association between heart rate and outcomes in a randomised placebo-controlled trial. Lancet 2010; 376: 886-94.
- Teerlink JR. Ivabradine in heart failure--no paradigm SHIFT...yet. Lancet 2010; 376: 847-9.
- Kesselheim AS, Misono AS, Lee JL *et al*. Clinical equivalence of generic and brand-name drugs used in cardiovascular disease. A systematic review and meta-analysis. JAMA 2008; 300: 2514-26.
- DeAngelis CD, Fontanarosa PB. Impugning the integrity of medical science. The adverse effects of industry influence. JAMA 2008; 299: 1833-5.
- Nishiyama K, Tsutamoto T, Yamaji M *et al*. Dose-dependent prognostic effect of carvedilol in patients with chronic heart failure--special reference to transcardiac [corrected] gradient of norepinephrine. Circ J 2009; 73: 2270-5.
- Galatius S, Gustafsson F, Atar D, Hildebrandt PR. Tolerability of betablocker initiation and titration with bisoprolol and carvedilol in congestive heart failure -- a randomized comparison. Cardiology 2004; 102: 160-5.
- 24. Klapholz M. Betablocker Use for the Stages of Heart Failure. Mayo Clin Proc. 2009; 84(8): 718-729.
- 25. Wild DM, Kukin M. Beta-blockers to prevent symptomatic heart failure in patients with stage A and B heart failure. Curr Heart Fail Rep 2007; 4: 99-102.
- 26. Chatterjee K. The Fear of Betablocker Therapy in Heart Failure. Arch Intern Med 2004; 164: 1370-71.
- Swedberg K. Betablockers in worsening heart failure: good or bad? Eur Heart J 2009; 30: 2177-79.
- Jennings DL, Thompson ML. Use of Combination Therapy with a β-Blocker and Milrinone in Patients with Advanced Heart Failure. Ann Pharmacotherapy 2009; 43: 1872-1876.
 Lindenfeld J, Albert NM, Boehmer JP *et al.* Executive Summary: HFSA 2010
- Lindenfeld J, Albert NM, Boehmer JP *et al*. Executive Summary: HFSA 2010 Comprehensive Heart Failure Practice Guideline. J Card Fail 2010; 16: 475-539.
- 30. Garg R, Yusuf S. Overview of randomized trials of angiotensin-converting enzyme inhibitors on mortality and morbidity in patients with heart failure. Collaborative Group on ACEI Inhibitor Trials. JAMA 1995; 273: 1450-6.
- 31. Willenheimer R, van Veldhuisen DJ, Silke B *et al* on behalf of the CIBIS III Investigators. Effect on survival and hospitalisation of initiating treatment for chronic heart failure with bisoprolol followed by enalapril, as compared with the opposite sequence. Results of the Randomized Cardiac Insufficiency Bisoprolol Study (CIBIS) III. Circulation 2005; 112: 2426-35.
- Fang JC. Angiotensin-Converting Enzyme Inhibitors or Beta-Blockers in Heart Failure: Does It Matter Who Goes First? Circulation 2005; 112: 2380
- 33. Willenheimer R, Krum H, van Veldhuisen DJ, Funck-Brentana C, Erdmann E, Meyer WR, and for the CIBIS III Steering Committee and Investigators. Comment on "Clinical trials update from the European Society of Cardiology meeting 2005: CIBIS-III, by JGF Cleland and others". Eur J Heart Fail 2006; 8: 219-20.
- Dickstein K. Clinical trials update from the European Society of Cardiology Meeting 2005: CIBIS-III. Response to correspondence from R. Willenheimer *et al.* Eur J Heart Fail 2006; 8: 221-2.
- 35. Remme WJ, Riegger G, Hildebrandt P et al. The benefits of early combination treatment of carvedilol and an ACE-inhibitor in mild heart failure and left ventricular systolic dysfunction. The carvedilol and ACE-inhibitor remodelling mild heart failure evaluation trial (CARMEN). Cardiovasc Drugs Ther 2004; 18: 57-66.
- McAlister FA, Wiebe N, Ezekowitz JA, Leung AA, Armstrong PW. Metaanalysis: Beta-Blocker Dose, Heart Rate Reduction, and Death in Patients With Heart Failure. Ann Intern Med, 2009; 150: 784-94.

- Rothwell PM. Limitations of the usual blood-pressure hypothesis and importance of variability, instability, and episodic hypertension. Lancet 2010; 375: 938-48.
- Le Jemtel TH, Padeletti M, Jelic S. Diagnostic and therapeutic challenges in patients with coexistent chronic obstructive pulmonary disease and chronic heart failure. J Am Coll Cardiol 2007; 49: 171-80.
- Mascarenhas J, Azevedo A, Bettencourt P. Coexisting chronic obstructive pulmonary disease and heart failure: implications for treatment, course and mortality. Curr Opin Pulm Med 2010; 16: 106-11.
- Navas EV, Taylor DO. Q: Can patients with COPD or asthma take a betablocker? Cleve Clin J Med. 2010 Aug; 77(8): 498-9.
 Bond RA, Spina D, Parra S, Page CP. Getting to the heart of asthma: can
- Bond RA, Spina D, Parra S, Page CP. Getting to the heart of asthma: can "beta blockers" be useful to treat asthma? Pharmacol Ther 2007; 115: 360-74.
- Lipworth BJ, Williamson PA. Think the impossible: beta-blockers for treating asthma. Clin Sci (Lond). 2009; 118: 115-20.
- 43. Kotlyar E, Keogh AM, Macdonald PS, Arnold RH, McCaffrey DJ, Glanville AR. Tolerability of carvedilol in patients with heart failure and concomitant chronic obstructive pulmonary disease or asthma. J Heart Lung Transplant 2002; 21: 1290-5.
- Cazzola M, Matera MG. Beta-blockers are safe in patients with chronic obstructive pulmonary disease, but only with caution. Am J Respir Crit Care Med. 2008 Oct 1; 178(7): 661-2.
- 45. Shaw SM, Hasleton J, Williams SG. Beta-blocker use in heart failure patients with airways disease. Clin Cardiol. 2009 Jul;32(7):393-6.
- 46. Weber MA, Julius S, Kjeldsen SE *et al.* Blood pressure dependent and independent effects of antihypertensive treatment on clinical events in the VALUE Trial. Lancet 2004; 363: 2049-51.
- Lindholm LH, Carlberg B, Samuelsson O. Should beta-blockers remain first choice in the treatment of primary hypertension ? A meta-analysis. Lancet 2005; 366: 1545-53.
- Williams B, Poulter NR, Brown MJ *et al.* Guidelines for management of hypertension : report of the fourth working party of the British Hypertension Society, 2004 - BHS IV. J Hum Hypertens 2004; 18: 139-185.
- Ko DT, Hebert PR, Coffey CS, Sedrakyan A, Curtis JP, Krumholz HM. Betablocker therapy and symptoms of depression, fatigue and sexual dysfunction. JAMA 2002; 288: 351-7.
- 50. Dobre D, van Jaarsveld CH, deJongste MJ, Haaijer Ruskamp FM, Ranchor AV. The effect of beta-blocker therapy on quality of life in heart failure patients: a systematic review and meta-analysis. Pharmacoepidemiol Drug Saf 2007; 16: 152-9.
- Tate CW 3rd, Robertson AD, Zolty R *et al.* Quality of life and prognosis in heart failure: results of the Beta-Blocker Evaluation of Survival Trial (BEST). J Card Fail 2007; 13: 732-7.
- Belenkov IuN, Skvortsov AA, Mareev VIu *et al.* Clinical, hemodynamic and neurohumoral effects of long-term therapy of patients with severe chronic heart failure with beta-adrenoblocker bisoprolol. Kardiologiia 2003; 43: 10-21.
- Jondeau G, Neuder Y, Eicher JC *et al* for the B-CONVINCED Investigators. B-CONVINCED: Betablocker CONtinuation Vs. Interruption in patients with Congestive heart failure hospitalised for a decompensation episode. Eur Heart J 2009; 30: 2186-92.
- Metra M, Torp-Pedersen C, Cleland JG *et al* for the COMET Investigators. Should beta-blocker therapy be reduced or withdrawn after an episode of decompensated heart failure? Results from COMET. Eur J Heart Fail 2007; 9: 901-9.
- 55. Hernandez AF, Hammill BG, O'Connor CM, Schulman KA, Curtis LH, Fonarow GC. Clinical effectiveness of beta-blockers in heart failure: findings from the OPTIMIZE-HF (Organized Program to Initiate Lifesaving Treatment in Hospitalized Patients with Heart Failure) Registry. J Am Coll Cardiol 2009; 53: 184-92.
- 56. Orso F, Baldasseroni S Fabbri G *et al* on behalf of Italian Survey on Acute Heart Failure Investigators. Role of betablockers in patients admitted for worsening heart failure in a real world setting: data from the Italian Survey on Acute Heart Failure. Eur J Heart Fail 2009; 11: 77-84.
- 57. The Action to Control Cardiovascular Risk in Diabetes Study Group. Effects of Intensive Glucose Lowering in Type 2 Diabetes. N Engl J Med 2008; 358: 2545-59.
- ACCORD Study Group. Effects of combination lipid therapy in type 2 diabetes mellitus. N Engl J Med 2010; 362: 1563-74.
 ACCORD Study Group. Effects of intensive blood-pressure control in type
- ACCORD Study Group. Effects of intensive blood-pressure control in type 2 diabetes mellitus. N Engl J Med. 2010 Apr 29; 362(17): 1575-85.